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LTE Band 7 / 15MHz
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30.000 MHz 1.000 GHz 1.000 MHz 937.15392 MHz -57.52 dém -32.52 d& 30.000 MHz 1.000 GHz 1.000 MHz 987.15392 MHz -57.51 dBm -32.61 dB
1.000 GHz 2,450 GHz 1.000 MHz 2.48777 GHz -45.81 dém -21.81 dg 1.000 GHz 2.450 GHz 1.000 MHz 2.48926 GHz -56.62 dam -31.62 d&
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30.000 MHz 1.000 GHz 1.000 MHz 634.25037 MHz -57.78 dBm -32.78 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.,48479 GHz -57.01 dBm -32.01 dB
2,580 GHz 5.000 GHz 1.000 MHz 2,58266 GHz -44,16 dBm -19.16 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.11174 GHz -48.92 dBm -23.92 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.36785 GHz -53.66 dBm -268.66 db
18,000 GHz 26.000 GHz 1.000 MHz 18.01425 GHz -53.27 dBm -26.27 db
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LTE Band 7 / 20MHz
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30.000 MHz 1.000 GHz 1.000 MHz 991,03198 MHz -57.51 dém -32.51 d& 30.000 MHz 1.000 GHz 1.000 MHz 964,37031 MHz -57.54 dBm -32.54 dB
1.000 GHz 2,450 GHz 1.000 MHz 2.48379 GHz -51.09 dém -26.0% d& 1.000 GHz 2.450 GHz 1.000 MHz 2.48677 GHz -56.80 dam -31.80 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.48585 GHz -54.28 dBm -29.28 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.30778 GHz -54.22 dBm -29.22 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95655 GHz -52.02 dBm -27.02 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.93706 GHz -52.13 dBm -27.13 dB
10.000 GHz 12.000 GHz 1.000 MHz 17.70377 GHz -£3.74 dem -28.74 d& 10.000 GHz 18.000 GHz 1.000 MHz 16.58184 GHz -£3.66 dém -28.66 de
18.000 GHz 26.000 GHz 1.000 MHz 20.39210 GHz -53.26 dBm -28.26 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.39660 GHz -53.35 dBm -28.35 dB
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30.000 MHz 1.000 GHz 1.000 MHz 981.33683 MHz -57.55 dBm -32.55 dB
1.000 GHz 2.490 GHz 1.000 MHz 2,48578 GHz -56.56 dBm -31.56 dB
2,580 GHz 5.000 GHz 1.000 MHz 2,58702 GHz -43.62 dBm -18.62 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.10224 GHz -50.68 dBm -25.68 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.39935 GHz -53.61 dBm -28.61 dB
18,000 GHz 26.000 GHz 1.000 MHz 18.01725 GHz -53.43 dBm -26.43 db
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0006
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0031

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0044
-30 Normal Voltage 0.0056
20 Maximum Voltage 0.0069
20 Normal Voltage 0.0013
20 Battery End Point 0.0005

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2APJ4-SLM927

Page Number

- A33 of A129




saranis. FCC RF Test Report

Report No. : FG372809C

LTE Band 12
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Middle Channel / Full RB/ 64QAM
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26dB Bandwidth

Mode

LTE Band 12 : 26dB BW(MHz)
BW

1.4MHz

Mod. QPSK 16QAM
Middle CH 1.27 1.24

BW

3MHz

Mod. QPSK 16QAM
Middle CH 2.94 3.02

BW

5MHz

Mod. QPSK 16QAM
Middle CH 4.85 4.92

BW

10MHz

Mod. QPSK 16QAM
Middle CH 9.65 9.79

LTE Band 12

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum ko Spectrum -
o 25.00 dem _ Offset 5.00 db @ RBW 30 khz Ref Level 25.00 dom  Offset 5.00 0B & RBW 30 kHz
S0d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT o Att S0d8 SWT 632ps @ VBW 100 kkz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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OF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 707.7881 MH2 15.23 dBém dB down 1.2699 MHz M1 1 707.3825 MHz 15.64 dém dB down 1,242 MHz
T 1 706.6673 MHz -10.89 dam nd@ 26.00 d& 1 1 706.6762 MHz -10.34 dam nd@ 26.00 d&
T2 1 7081378 MH2 -10.91 d8m Q factor 557.3 T2 1 708, 1182 MHZ -10.50 dBm Q factor 569.6
GInn ve
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LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

o [ml [ml
Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mede auto FFT o Att 30dE SWT  19ps » VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 7066848 MH2 16.88 dBm ndB down 29371 MHz M1 1 T06.2473 MHz 16.19 dBm ndB down 3.015 MHz
T 1 706.0195 MHz -9.28 dBm nd@ 26.00 d& 1 1 706.0015 MHz -2.81 d8m nd@ 26.00 d&
T2 1 7029565 MH2 -9.19 dBm q factor 240.6 T2 1 09,0165 MHZ -9.67 dBm q factor 234.2
— ] X ] -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
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Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 707.82 MH2 16.02 dBm ndB down 4,845 MHz M1 1 707.91 MHz 14.42 dBm ndB down 4015 MHz
TL 1 705,072 MHz -10.21 dém ndd 26.00 d& Tl 1 705,042 MHZ -11.31 dém ndd 26.00 d&
T2 1 709,918 MHz -9.93 dBm Q factor 146.1 T2 1 709,953 MHz -11.45 dam Q factor 144.0
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum o pectrum o
Ref Level 25.00 dom  Offset 5.00 db = RBW 300 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom ™ L] 17.00 e - ML L] 17.52 b
| . P 704.9030 MHz| X - N 704.1030 MHz|
10 d8m T et A I aaenat 26.00 dB| 10 dam T VY Ay 26.00 dB)
By 9.650000000 MHZ] 7 By 9.790000000 MHZ]
N Q factor 73.0) 5 Q factor 71.9]
1]
10 10 di ‘)
-20 ; J‘ = =
A = P PP VY. S SN
-an d .
~40 dom -40 dem
-50 df -50 d
60 df 60 d
7o d 70 di
OF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 704,903 MHz 17.09 dam ndé down 9.65 MHz M1 1 704103 MHz 17.52 dBm ndé down 3,78 MHz
T 1 702,665 MHz -8.79 dam e 26.00 ds T 1 702,585 MHz -8.10 dam e 26.00 ds
T2 1 712,315 MHz -6.79 dBm Q factor 73.0 T2 1 712,375 MHz -8.70 dBm Q factor 71.9
L )i J - L )i J -
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Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)
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1.4MHz

Mod.
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16QAM
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Mod.
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Mod.
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16QAM
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LTE Band 12

Spectrum - Spectrum -
Ref Level 25.00 dbm  Offset 5.00 db @ RBW 30 khz Ref Level 25.00 dom  Offset 5.00 0B & RBW 30 kHz
S S0d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT o Att S0GE  SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@10k Max
PN | Mi[1] 16.43 dBm 1 Mi[1] 15.74 dBm
2048 + 707.49160 MHz 204 707.18950 MHz
S | PR S Y T T WYt AT o 104 N Vi prean . from g 91 N
/ el B 093706294 MHz VS e B 090909091 MHz
10 d8m ) gEt Brer L 1.093706294 Mk 10 dan e BTee B g 1090909091 M
k|
A 1
0 dem 0 dBm:
10 d -10d
R v 20 B =
-20 df -30
-40 dBm—+ -40 dBm—+
50 dl -50 di
-60 df -60 di
70 -70
OF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug Y-value | Function | Function Result |
M1 T 707.4916 MHz 16.43 dam M1 707.1895 Wz 15.74 dsm
T 1 70695175 MHz 9.21 dam Occ Bw 1.093706254 MHz 1 1 70695455 MHz 8.22 dam Occ Bw 1.09090909 1 MHz
T2 1 708.04545 MHZ 9.05 danm T2 1 708.04545 MHZ 6.93 darm
GInn ve (I e
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LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mede auto FFT o Att 30dE SWT  19ps @ VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
1 L] 16.93 dBm| e 16.76 dBm|
20 dem - S N PR 706.58290 MHz] 20 dam - B LN 708.04550 MHz]
s fhes SOkt B 2.727272727 MHz| et el it IR+ R 2.715284715 MHz|
10 dam - 10 dam
o T T
10 [ !
- ¥
/ \ A
20 ey TN IS A - v
-20 ¢ -30d
-40 dBm -40 dBm
-50 df -50 d
60 df 60 d
7o d 70 di
OF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 7065829 MH2 16.93 dBm M1 1 T08.0455 MHz 16.78 dBm
T 1 706.13337 MHz 11.23 dBm Occ Bw 2.727272727 MHz 1 1 706, 13337 MHz 10.42 dBm Occ Bw 2.715264715 MHz
T2 1 708, 86064 MHZ 11.59 dam T2 1 708, 84865 MHZ 9.63 darm
L )i J L )i J -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
. L] 15.26 dBm| L] 14.18 dB |
20 dem o 705.64200 MHz] 20 dam 3 705.45200 MHz]
L D A W s, T2 E 476 M T Y e DEERS E 496 M
10 dom ; A DB ] +.475524476 MHz] 10 dom = oy N SRV, +.495504496 MHz]
5 r \
0 y 0 ] 1
\ -
SUE! - 10 db
4 20 Pt
) LT Pronge V= AW SEN Y
-30 d
-40 dem
50 df -50 d
-60 d -60
Fod 70 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 705,642 MH2 15.28 dBm M1 1 705,452 MHz 14.18 d8m
T 1 70826324 MHz 0.88 dam Occ Bw 4.475524476 MH2 1 1 70825225 MHz 3.05 dam Occ Bw 4.4D5504406 MH2
T2 1 70973776 MHz 9.08 dBm T2 1 709.74775 MHz 8.64 dém
L )i J L )i J -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum pectrum
Ref Level 25.00 dom  Offset 5.00 db = RBW 300 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
r L] 17.32 b L] 18.22 dBm|
20 dem - PN, e 705.8820 MHz] 20 dam Ao . 705.1620 MHz]
i M M e 9.030969031 MHZ] LBy 9.010989011 MHz]
10 dam 10 dam -
1 |
/
o - ! 0 L A
/ \ |
-10 ¢ ' 4 -10 df
{ | 7
! | -~
-20 -20,
AR T = ~ 204 — ) S W
-a0d -30 d
~40 dom -40 dem
-50 df -50 d
-60 d -60
Fod 70 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 705 582 MHz 17.32 dém [ 1 705, 162 MHZ 18.22 dBm
T 1 7029446 MHz 10.54 dam oce Bw 0.030960031 MH2 T 1 702,984 MHZ 10.92 dam oce Bw 0.010989011 MHz
T2 1 7119755 MHz 10.24 dBm T2 1 711.9955 MHz 11.11 dBm
L )i J L )i J -
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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£98.500 MHz 699,000 Mz 30.000 kHz 608.39515 MHz -37.84 dBm -24.64 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.03162 MHz -33,25 dém -20.25 dB
£99.000 MHz 709,000 MHz 100,000 kHz £09,58442 MHz 19.85 dBm -10.15 dB 716,100 MH= 725000 MHz 100,000 kHz 716.13112 MHz 33,30 dBm 20,30 B
. - -
I ( N ) .
16:18:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.00 dBm  Offset 500 dg Mode Auto Sweep Ref Level 25.00 dbm  Offset 5.00 d& Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&im:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOUS_| INE_ABS | PAES
10 dém 10 dBm
o b AR AR A A A AA ANk [P VRS, TSR, e NOR G LY PSP YRR,
N
-10 d8m ] 1 -1p dem T
SPURIOUS_LINE_ABS_ | ‘ ‘
-20 dem J -30 drr
-30 dém 4 l 30 de v\,
=
i ——— I E—
-40 dem -40 dBm
-50,defm -50 den ™
/ “
%0 dom .60 de
—
]
70 dBm -70 dem:
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 696.88555 MHz -32.48 dBm -19.48 dB 706.000 MHz 716.000 MHz 100,000 kHz 709.36164 MHz 3,13 dBm -26.87 dB
£698.5900 MHz 599.000 MHz 30.000 kHz 696.94720 MHz -35.77 dBm -22.77 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.08626 MHz -34.01 dém -21.01 dB
699.000 MHz 709.000 MHz 100.000 kHz 707.36563 MHz 3.33 dBm -26.67 dB 716,100 MHz 725.000 MHz 100,000 kHz 716,12223 MHz -29,99 dBm -16.99 dB
| ' - ,
L JL J
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LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum ué.‘ Spectrum
Ref Level 25.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 5,00 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 avgPwr
imit ¢heck PASS L SPURIRIE CHBEKABS_
T ZU agm
a0 nb;‘ln SPURIOUS INE_ABS PABS IIII.’_ PURIOUS_JLINE_ABS_| IH
10 dBm 10 dem r i
» | \ i fl
-10 dem f l -10 dBm Jl H
SPURIOUS_LINE_ABS_ f L / H|
-20 dem } ; -20 der / -
-30 dBm ] I\\ I"‘\ 3 e ] i
40 dom r" ’Lu ﬂ } \ -4 figm - prJ ‘
50 dem N s oy wf . ! || § o dgr M. ‘\ Il
‘ \ Ml'y] e L e Lt ot .—w"-\f’l (W PPN ML“‘\./\ ] |
R SR o o\
i L ]
70 dam -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698,899555 MHz -38.85 dBm -25.85 dB 706.000 MHz 716.000 MHz 100,000 kHz 715.39560 MHz 16.63 dém “11.37 dB
£98.500 MHz 699,000 Mz 30.000 kHz 60839655 MHz ~40.87 dBm -27.67 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.00385 MHz -38,25 dém -25.25 dB
589.000 MHz 709,000 MHz 100,000 kHz 609, 56444 MHz 19.19 dBm -10.81 dB 716,100 MHz 725000 MHz 100,000 kHz 716.13112 MHz 3004 dBm o604 dB
Y - -
I ( N ) --

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.00 dBm  Offset 5,00 dg Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.00 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&im:wab, PABS

Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOUS_| INE_ABS | PAES
10 dém 10 d2m
ods USSR A T e e S e

N

-10 dem 1 -1 dem
SPURIOUS_LINE_ABS_ ! 1
-20 dm T T 73 dBiry T
-30 dBm . ) J;m B \ e

’ ] ) -
40 dgm -40 dBm

/"’_’F ‘\\\
-Sﬂjfy -50 der
-,
&0 dam -60 dB
-70 dém -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit

£50.000 MHz £98.900 MHz 100.000 kHz 698.865688 MHz ~32.52 dBm -19.52 dB 706.000 MHz 716.000 MHz 100.000 kHz 709.57143 MHz 3.04 dém -26.96 dB

£58.900 MH2 599,000 MHz 30.000 kHz 698.97338 MH2 -36.15 dBm -23.15 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.09565 MHz -33.81 dBm -20.81 dB

599.000 MHz 709.000 MHz 100.000 kHz 705 65834 MHz 2.32 dém -27.68 dB 716,100 MHz 725.000 MHz 100,000 kHz 716,10445 MHz -20,70 dém -16.70 dB

1 J )il ]
L JL J
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LTE Band 12 / 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 25.00 dém Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5,00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
imit dheck PAES | SPURIEHIE CHBEKABS_
0 EFFF‘IH SPURIOUS_| INE_ABS PABS 2V %e _§purious_|INE_ABS | "
10 dBm l 10 d8m ’ i
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., 7 T e P et e T 1)
Y o 60 dB Py
) —] [ ]
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissinT; | | | ‘ Spurious Emissions
Range Lo Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit |
690.000 MHz 698.900 MHz 100.000 kHz 69887777 MHz -38.48 dBm -25.43 dB 706.000 MHz 716.000 MHz 100,000 kHz 71541558 MHz 19,06 deém -10.94 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99356 MHz -39.91 dBm -26.51 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00085 MHz -36.94 dBm -23.94 dB
£99.000 MHz 709,000 MHz 100.000 kHz 699,59441 MHz 19.38 dBm -10.62 dB 716,100 MHz 725,000 MHz 100,000 kHz 716.20225 MHz -39.27 dBm -26.27 dB
Y ~ Y e
]—' (¥ J L 4

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.00 dBm  Offset 5,00 dg Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.00 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&im:wab, PABS

[he _bPURTOUS_|INE_ABS PAES Line _$PURIOUS_| INE_ABS | PAES
10 dém 10 d2m
oun T e T Ly 0 gty -

[ |
-10 dem 1 -1y dem
SPURIOUS_LINE_ABS_ \ \
-20 dam i V‘\' -0 derr l\
-30 dBm i ‘30 de B
e ey
I B P pem .
-40 dBm -40 dBm: e
50,8 50 dem
rg‘u dam .60 de
S —
-70 dém -70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

£50.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz ~32.41 dBm -19.41 dB 706.000 MHz 716.000 MHz 100.000 kHz 709.55145 MHz 1.61 dBm -28.19 dB

£58.900 MH2 599,000 MHz 30.000 kHz 698.98886 MH2 -36.04 dBm -23.04 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.02133 MHz -34.03 dBm -21.03 dB

599.000 MHz 709.000 MHz 100.000 kHz 70468931 MHz 3.40 dém -26.60 dB 716,100 MHz 725.000 MHz 100,000 kHz 716,14890 MHz -30,96 dBm -17.96 dB

| } i ,
L JL J
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SPORTON LAB.
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Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 5.00 dB

Mode Auto Swesp

Spec

Ref Level 0.00 dém
SGL Count 100/100

Offset 5.00 d&

Mode Auto Sweep

@1 AvgPwr

@1 AvgPwr

LNOV.2023 143

Date: 2

JNOV.2023 15:06:

Limit iheuk Limit LL\;»:\J\ PAES
_10 kdne EPURIOUS_LINE_ABS _10 &dne FPURIOUS | INE_ABS PABES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20de 20 dBm
-30 dBm -30 dBm
-40 dBm 40 dBm
50 dB T s 50 dB T ahasi
| [T e S ————— m [ R ™ — —
-60 dB [ 60 dBm—{F
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB 90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit |
30.000 MHz £90.000 MHz 100.000 kHz 637.72114 MHz -64.48 dBm -51.48 dg 30.000 MHz 690,000 MHz 100.000 kHz 626.176%1 MHz -64.47 dam -51.47 dg
725.000 MHz 1.000 GHz 100.000 kHz 960.30220 MHz -63.81 dBm -50.81 dB 725.000 MHz 1.000 GHz 100.000 kHz $50.96154 MHz2 -63.85 dBm -50.85 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.94 dBm -30.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -43.33 dBm -30.33 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.90276 GHz -48.22 dem -35.22 d& 3.000 GHz 7.000 GHz 1.000 MHz £.83490 GHz -48.56 dem -35.56 d&
7.000 GHz 9.000 GHz 1.000 MHz B8.94626 GHz -51.56 dBm -38.56 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.94926 GHz -51.25 dBm -38.25 dB
L JU J ( )t J L Ll

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.00 dB

Mode Auto Sweep

@1 AvgPwr

Limit Check
.10 ddﬂ-? SPURIOUS

LINE_ABS

pAES
PABS

| SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

T3

g

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz

19005 pts

Stop 9.0 GHz

Spurious Emissions
Range Low |

Range Up |

RBW |

Frequency

| Power Abs |

ALimit

30.000 MHz
725,000 MHz
1.000 GHz
3.000 GHz
7,000 GHz

690,000 MHz
1.000 GHz
3.000 GHz
7.000 GHz
9.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

618.59070 MHz
992,99451 MHz
1.43014 GHz
6.95926 GHz
8,95476 GHz

-64.10 dBm
-63.78 dBm
-43.90 dBm
-48.55 dBm
-51.47 dBm

It

Date: 2.NOV.2023

-51.10 dB
-50.78 dB
-30.90 dB
-35.55 dB
-38.47 db
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SPORTON LAB.

FCC RF Test Report Report No. : FG372809C

LTE Band 12 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum [ spec L
Ref Level 0.00 dBm Offset 5.00 dB Mode Auto Swesp Ref Level 0.00 dm  Offset 5.00 dg Mode Auto Sweep
SGL Count 100,100 SGL Count 100100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PAES
ine _$PURIOUS_LINE_ABS ine _$PURIOUS_LINE_ABS PAES
-10 ddfE-L -10 ddfiE
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm
40 dBm
I - I e
-50 de
| 1 prory P — 5 m | [ —— I
I 60 dBm—}h
el b
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB 90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz £90.000 MHz 100.000 kHz 641.01949 MHz -64.31 dem -51.31 dB 30.000 MHz 690,000 MHz 100.000 kHz 628.48576 MHz -64.50 dam -51.50 d&
725.000 MHz 1.000 GHz 100.000 kHz 903.15934 MHz -63.89 dBm -50.8% dB 725.000 MHz 1.000 GHz 100.000 kHz $37.77473 MHz -63.83 dBm -50.83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -42.76 dBm -29.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -42.29 dBm -20.29 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -49.53 dem -35.53 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -48.54 dem -35.54 d&
7.000 GHz 9.000 GHz 1.000 MHz B8.94926 GHz -51.47 dBm -38.47 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.93877 GHz -51.51 dBm -38.51 dB
L JU J L )t J L Ll
2 Date: 2.NOW.2023 15:36:03

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
.10 ddﬂ-? SPURIOUS

| SPURIOUS_LINE_ABS_
-20 dBm

Offset 5.00 dB Mode Auto Sweep

pAES

LINE_ABS PABS

-30 dBm

-40 dBm

-50 dBm

-60 dBm
A,

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz 19005 pts

Stop 9.0 GHz

ALimit

-51.55 dB
-50.58 de
-31.18 dB
-35.35 dB
-38.31 db

Spurious Emissions
Range Low |
30.000 MHz
725.000 MHz
1.000 GHz

RBW |
100.000 kHz
100.000 kHz

1.000 MHz

Power Abs |
-64.55 dBm
-63.58 dBm
-44.18 dBm

Frequency \
619.25037 MHz
725.68681 MHz

1.42664 GHz

3.000 GHz 7.000 GHz 1.000 MHz 6.93226 GHz -48.35 dBm

7.000 GHz 9.000 GHz 1.000 MHz 8.94926 GHz -51.31 dBm

)i J |

2.NOV.2023

Range Up |

690.000 MHz
1.000 GHz
3.000 GHz

Date:
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SPORTON LAB.
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LTE Band 12 / 5SMHz

It

Date: 2.NOV.2023

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PAES
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20de 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50de 50 dBm
-60 dBm
-80 dBm
90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 636.40160 MHz -69.17 dBm -56.17 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -69.15 dBm -56.15 dB
725.000 MHz 1.000 GHz 100.000 kHz 860.85165 MHz -68.57 dBm -55.57 dB 725.000 MHz 1.000 GHz 100.000 kHz 944.36813 MHz -668.86 dBm -55.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39015 GHz -37.97 dBm -24.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -37.68 dBm -24.68 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.94626 GHz -£3.19 dém -40.19 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -53.29 dém -40.29 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95576 GHz -59.15 dBm -46.15 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.93777 GHz -59.17 dBm -46.17 dB
L JU J ( )t J L Ll
2 15 Date: 2.NOV.2023 16:02:38
Highest Channel / QPSK
Spectrum |ué-:I
Ref Level 0.00 dem Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N s 3 ABS
.10 a‘E"H‘P PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
e
-60 dBm I s o comtiont -
RRTI
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -69.06 dBm -56.06 dB
725.000 MHz 1.000 GHz 100.000 kHz 979.80769 MHz -62.68 dBm -55.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -38.27 dBm -25.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85127 GHz -53.39 dBm -40.39 db
7,000 GHz 9.000 GHz 1.000 MHz 8,94826 GHz -59,05 dBm -46.05 db
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SPORTON LAB.
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LTE Band 12 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PAES
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20de 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50 de i 50 dém i
- 60 dBm - it
-80 dBm
90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 619.25037 MHz -69.20 dBm -56.20 dB 30.000 MHz 690.000 MHz 100.000 kHz 633.10345 MHz -69.18 dém -56.18 dB
725.000 MHz 1.000 GHz 100.000 kHz 824.58791 MHz -68.75 dBm -55.75 dB 725.000 MHz 1.000 GHz 100.000 kHz 995.19231 MHz -66.78 dBm -55.78 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.30965 GHz -37.01 dBm -24.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -36.99 dBm -23.00 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -5£3.35 dém -40.35 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -53.27 dém -40.27 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95126 GHz -59.10 dBm -46.10 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.94576 GHz -59.13 dBm -46.13 dB
L JU J ( )t J L Ll
2 16:16:13 Date: 2.NOV.2023 16:26:27
Highest Channel / QPSK
Spectrum |ué-:I
Ref Level 0.00 dem Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N s 3 ABS
.10 a‘E"H‘\B PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
iy
-60 dBm At A et ]
JETr
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 632.77361 MHz -69.06 dBm -56.06 dB
725.000 MHz 1.000 GHz 100.000 kHz 921.56593 MHz -62.62 dBm -55.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -36.59 dBm -23.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88326 GHz -53.41 dBm -40.41 db
7,000 GHz 9.000 GHz 1.000 MHz 8,94926 GHz -59,10 dBm -46.10 db
)i J t i
Date: 2.NMOV.2023 16:27:47

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCCID:

2APJ4-SLM927

Page Number

: A59 of A129




saronas. FCC RF Test Report

Report No. : FG372809C

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0047
40 Normal Voltage 0.0011
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0063
0 Normal Voltage 0.0052

-10 Normal Voltage 0.0022 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0031
20 Battery End Point 0.0012

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2APJ4-SLM927

Page Number

: A60 of A129
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.72 5.65 6.00 5.54 PASS

LTE Band 13/ 10MHz

Middle Channel / Full RB/ QPSK

Ref Level 24.80 aBm _ Offset

2.80 0B

bo_Att 30ds  AQT
[@15a view

2 ms @ RBW 10 MHz

\

’GF 782.0 MHz

y Cumulative Distribution Function
Mean | Peak | crest | 10% |
Trace 1 [ 2177 dem | 26.94 dam 5,18 dB.
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